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SPECIFICATION 

TYPE DESCRIPTION PART NO. PAGE 

YP-23/YC-14 POWER SUPPLY CORD  1 of 3 

1. SCOPE:  

This specification applies to POWER SUPPLY CORDS which are in compliance   

      with  Carport neck DIN VDE 0620/06.87 and Carport nacho DIN VDE 0625 Tail    
1/01.88(EN 60 320 Tail 1/09.86) 

       

2. Standard of applicable                     

No. Item Type Max. voltages Max. current File No. 

2.1 Plug YP-23 250V 16A  

2.2 Connector YC-14 250V 2.5A  

2.3 Cord H05VV-F   0.75/3G  

                  

                                                                         

3. TEST CONDITION: This test and measurement, unless otherwise specified shall be carried out at a 

                 temperature of 150C to 350C, relative humidity of 25% to 85%, and atmospheric

                 pressure of 86kpa to 106kpa. 

                 However, when any doubt arises on the judgement value under it the test and  

                     measurement shall be carried out at a temperature of 20±20C, relative humidity 

of 60% to 70%, and atmospheric pressure of 86kpa to 106kpa. 

 

 4.ELECTRICAL PERFORMANCE  

NO. Item Test condition Requirement 

4-1 Dielectric 

Withstanding 

Voltage  test 

AC2500V  is applied between a conductor 

 and other conductor for  1 second. 

Loss of electric current at 1mA 

   

No breakage 

 

4-2 Current and 

Polarity test 

L=L 

E=E 

N=N 

No problem with 

Conductor 

4-3 Insulation  

resistance test 

In the air 200C~600C  DC 500V 5MΩ/ km MIN 
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5.MECHANICAL PERFORMANCE 

NO. Item Test condition Requirement 

5-1 Aging test  Exposure to 70±2℃, atmosphere for 168 hours 

under natural ventilation. 

 

  

No crack mucus 

mark wire exposure 

short and oppositive 

polarity.    

5-2 Input & output  

Force to connector 

It is tested after taking the action of 10time input & 

output. 

Applied force is  

 1~6kg 

5-3 Pulling out force   
of  terminal   

The connection between blade terminal and conductor 
shall not break under a pull force of  
20lbs for 1minute 
 
 
 
 

Blade can not  
fall down 

5-4 Pulling out  

force of cord  

The joint in flexible cord is to be securely support- 

rated by a rigid flat mounted horizontally, a pull of  

133.4N weight for one minute to the flexible cord 

 

 

 

 

 

 

 

 

No looseness 

 

 

2 0 L B S

1 3 3 . 4 N
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6.MECHANICAL PERFORMANCE  

 
NO. Item Test condition Requirement 

6-1 Bending force The power supply cord division is fixing and load 

of 2000g is added to a tip of a cable. It is made to 

do 10000times bending on right and left each 450 

(bending speed 60 times/minute) 

 

 

45°45°

1000g

YC-14

 

Breaking rate is 

 under 10% 
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6.7 ± 0.15

Any Color

Marking: 

Material

        Jacket
Minimum Average Thickness

Minimum Thickness at any point

Overall Diameter(Approx)

Color

       Taping

PVC

0.8mm

0.58mm

Mylar Foil

NA

Assembly Pair

NA

Filler

NA

NA

NA

NA

Material

Construction

      Shielded A1-Mylar Foil

         Drain

      Conductor

Size

Material

Construction

Size

      PVC FLEXIBLE CORDS
Document  No

YL-V01001

 Page

 1/2
H05VV-F  3G  0.75mm2

3G   0.75mm2

2.35 ± 0.10

Blue,Brown,Yellow/Green

Annealed Bare Copper

24/∮0.2±0.01

PVC  

0.60mm

3-Core

     Insulation

Core Twist

0.44mm

Material

Minimum Average Thickness

Minimum Thickness at any point

Identification

Diameter

    Core Assembly

YUNG  LI  CO.,  LTD
SPECIFICATION

1. Standard:   IEC  227  IEC228

                                        Item              Specification

2. Construction & Dimension

Style

IEMMEQU  Q04083     A004049 60227 IEC 53(RVV) 300/500V    SU01027-4002

Yung  Li Co., Ltd. H05VV-F 3G 0.75mm   VDE   NF-USE 1347

SSFIFIDD N ++

  2 F F NN KEMA-KEURKEMA-KEUR CEBEC CEBEC 
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Dielectric Strength

Page

Graph:

YL-V01001
      PVC FLEXIBLE CORDS

 Document  No

4.Electrical & Physical Properties

H05VV-F  3G  0.75mm2

Insulation Resistance(AT 70℃)

Rating Voltage

Conductor resistance(AT 20℃) 26.0Ω/Km  MAX

SPECIFICATION

                                Item                    Specification

Style

Size

70℃  300/500V

0.011MΩ/Km    Min

AC  2.0 KV / 15 min   No Brcak

 2/2

Spark Test 6.0KV

Unaged
1.02 kgf/mm2 min

150% Min

 Insulation 80~120% (80℃x168hrs)

80~120% (80℃x168hrs)

2.0mg/cm2 (max)

Tensile Strength

Elongation

Tensile Strength

Elongation
Aged 

Loss of mass Test

Unaged
Tensile Strength

Elongation

150±2℃ x 1hr No Crack

Deformation Test

Cold Bend Test

Heat Shock Test 

 -15℃  x 1hr No Crack

70±2℃  X 4hr ≦ 50%

Loss of mass Test 2.0mg/cm2 (max)

Jacket
Aged 

Tensile Strength 80~120% (80℃x168hrs)

Elongation 80~120% (80℃x168hrs)

150% Min

1.02 kgf/mm2 min

YUNG  LI  CO.,  LTD

PVC JACKET(被覆)

COPPER CONDUCTOR(導体)

PVC INSULATION(絕緣)

















 

DEMKO CERTIFICATE 

Certification Manager 
Jan-Erik Storgaard 

 The product and production sites listed on the certificate comply with the D-mark requirements and the UL Global Service 
Agreement, with reference to Terms and Conditions for the D mark. The Owner of the certificate is entitled to use the δδδδ  or  for 
cables <<<<DEMKO>>>>, for the products listed on the certificate and manufactured at the production sites listed. UL has to be informed 
in writing about any changes to the product or production site in accordance with the Term and Conditions of the D mark. The 
validity of the certificate is shortened if the EU legislation require re-testing and re-certification due to new standards or 
amendments coming into force before the expiry date. 

Certification Body  UL International Demko A/S, Borupvang 5A, DK-2750Ballerup, 
Denmark, Tel. +45 44 85 65 65, info.dk@ul.com 
www.ul-europe.com  

   

 
 

 
 

   
Certificate No.  D-00818 

Page  1/3 
Date of Issue  2012-01-06 

   
Certificate Holder  YUNG LI CO LTD 

DA PU INDUSTRIAL ZONE 
CHANG PING TOWN 
DONGGUAN, 523571 GUANGDONG China  
 

Manufacturer  YUNG LI CO LTD 
DA PU INDUSTRIAL ZONE 
CHANG PING TOWN 
DONGGUAN, 523571 GUANGDONG China  
 

Production site  YUNG LI CO LTD 
DA PU INDUSTRIAL ZONE 
CHANG PING TOWN 
DONGGUAN, 523571 GUANGDONG China  
 
 

Certified Product  Non-rewirable Two-pole plug with dual earthing contacts 
Model  YP-23 

Trademark  
 

 

Rated Voltage / Frequency  250  V~ 
Rated Current / Power  16 A 

Insulation Class  - 
Degree of protection (IP)  20 

Tested acc. to  DS/IEC 60884-1:2004+A1:2007, SB 107-2-D1(ed.5) 
Test Report No.  11CA62852 issued on 2012-01-05 

 
Additional  See Page 2 

Expire date  2022-01-06 



 

A p p e n d i x  D E M K O  C E R T I F I C A T E  
 
 

 
Certification Body 

 
 UL International Demko A/S, Borupvang 5A, DK-2750Ballerup, 

Denmark, Tel. +45 44 85 65 65, info.dk@ul.com 
www.ul-europe.com 

 

 
 

                                                                                               
Certificate No.  D-00818 

Page  2/3 
Date of Issue  2012-01-06 

 
Additional Information: 
 
YP-23 with cord  
H03VV-F 3G 0.75 mm²,  
H05VV-F 3G 0.75, 1.0, 1.5 mm², 
H03V2V2-F 3G 0.75 mm²,  
H05V2V2-F 3G 0.75, 1.0, 1.5 mm², 
H05RR-F 3G 0.75, 1.0, 1.5 mm²,  
H05RN-F 3G 0.75, 1.0, mm², 
H07RN-F 3G 1.0, 1.5 mm² 
 
Standard Sheet: C4 (CEE 7: VII) 

 
This certificate replaces the certificate No. 311020-02 issued 2003-04-30. 
 
UL International Demko A/S has issued a new certificate due to revise address of Applicant, Manufacturer and Factory. 



 

A p p e n d i x  D E M K O  C E R T I F I C A T E  
 
 

 
Certification Body 

 
 UL International Demko A/S, Borupvang 5A, DK-2750Ballerup, 

Denmark, Tel. +45 44 85 65 65, info.dk@ul.com 
www.ul-europe.com 

 

 
 

                                            
Certificate No.  D-00818 

Page  3/3 
Date of Issue  2012-01-06 

 
 

 

































 
Test Report 

 
Report No.:RLSZE0011899302                                            Page 1 of 15       
 

Applicant :YUNG LI CO.,LTD   
Address  :DA PU INDUSTRIAL ZONE,GANG ZI,CHANG PING TOWN, DONG GUAN 

CITY,GUANG DONG 523571 CHINA 
 
Report on the submitted sample(s) said to be: 

No. Sample Names Sample Description 
1 PVC BLACK   Black plastic grains   
2 PVC WHITE   White plastic grains   
3 PVC BROWN   Brown plastic grains   
4 PVC BLUE   Blue plastic grains   
5 PVC YELLOW   Yellow plastic grains   
6 PVC GREEN   Green plastic grains   
7 PVC RED   Red plastic grains   
8 INK White liquid    
9 CABLE COPPER   Cupreous metal   
10 INNERBODY White plastic   
11 TERMINAL COPPER   Golden color metal   
12 

AC/DC POWER CORD 
& PLUG ADAPTERS 

COPPER ALLOY   Metal with silvery plating   
 
Part No. :Please refer to the page 13. 
Sample Received Date :Mar. 2, 2012 
Testing Period          :Mar. 2, 2012 to Mar. 8, 2012 

 
Test Requested :As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), 

Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs),  
Polybrominated Diphenyl Ethers(PBDEs), Polycyclic Aromatic  
Hydrocarbons(PAHs), Perfluorooctane Sulfonates(PFOS),  
Tetrabromobisphenol-A (TBBP-A) in the submitted sample(s). 

 
Test Method: Please refer to the following page(s). 
 
Test Result(s): Please refer to the following page(s). 
 
 
 
Tested   by                                    Inspected by                      
 
Approved by                                    Date             Mar. 8, 2012     

Technical Manager 
No. 38475376 
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Test Method: 
 

Tested Item(s) Test Method 
Measured 

Equipment(s) 
MDL 

IEC 62321:2008 Ed.1 Sec.8 

IEC 62321:2008 Ed.1 Sec.9 Lead (Pb) 

IEC 62321:2008 Ed.1 Sec.10 

ICP-OES 2 mg/kg 

IEC 62321:2008 Ed.1 Sec.8 

IEC 62321:2008 Ed.1 Sec.9 Cadmium (Cd) 

IEC 62321:2008 Ed.1 Sec.10 

ICP-OES 2 mg/kg 

Mercury (Hg) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2 mg/kg 

IEC 62321:2008 Ed.1 Annex B / 
Hexavalent Chromium (Cr(VI)) 

IEC 62321:2008 Ed.1 Annex C 
UV-Vis 

2 mg/kg 

Polybrominated Biphenyls (PBBs) IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg 

Polybrominated Diphenyl Ethers (PBDEs) IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg 

 Perfluorooctane Sulfonates (PFOS) Refer to US EPA 3550C:2007 LC-MS-MS 5 mg/kg 

Tetrabromobisphenol-A (TBBP-A) Refer to US EPA 3540C:1996 GC-MS 5 mg/kg 

Polycyclic Aromatic Hydrocarbons (PAHs) 
Refer to US EPA 3550C:2007& 

US EPA 8270D:2007 
GC-MS 0.2 mg/kg 
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Test Result(s):     
 

Content 
Tested Item(s) Sample 

No.1 
Sample 

No.2 
Sample 

No.3 
Sample 

No.4 
Lead (Pb) N.D. N.D. N.D. N.D. 
Cadmium (Cd) N.D. N.D. N.D. N.D. 
Mercury (Hg) N.D. N.D. N.D. N.D. 
Hexavalent Chromium (Cr(Ⅵ)) N.D. N.D. N.D. N.D. 
Perfluorooctane Sulfonates (PFOS) N.D. N.D. N.D. N.D. 
Tetrabromobisphenol-A (TBBP-A) N.D. N.D. N.D. N.D. 

 
Content 

Tested Item(s) Sample 
No.5 

Sample 
No.6 

Sample 
No.7 

Sample 
No.8 

Lead (Pb) N.D. N.D. N.D. N.D. 
Cadmium (Cd) N.D. N.D. N.D. N.D. 
Mercury (Hg) N.D. N.D. N.D. N.D. 
Hexavalent Chromium (Cr(Ⅵ)) N.D. N.D. N.D. N.D. 
Perfluorooctane Sulfonates (PFOS) N.D. N.D. N.D. N.D. 
Tetrabromobisphenol-A (TBBP-A) N.D. N.D. N.D. N.D. 

 
Content 

Tested Item(s) Sample 
No.9 

Sample 
No.10 

Sample 
No.11 

Sample 
No.12 

Lead (Pb) N.D. 9mg/kg 40 mg/kg 19760 mg/kg  
Cadmium (Cd) N.D. N.D. N.D. 4 mg/kg    
Mercury (Hg) N.D. N.D. N.D. N.D. 
Hexavalent Chromium (Cr(Ⅵ)) / N.D. / / 
Perfluorooctane Sulfonates (PFOS) / N.D. / / 
Tetrabromobisphenol-A (TBBP-A) / N.D. / / 

 
Conclusion 

Tested Item(s) 
Sample No.9 Sample No.11 Sample No.12 

Hexavalent Chromium (Cr(VI)) Negative Negative Negative 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.1 Sample No.2 Sample No.3 
Polybrominated Biphenyls(PBBs) 
Monobromobiphenyl N.D. N.D. N.D. 
Dibromobiphenyl N.D. N.D. N.D. 
Tribromobiphenyl N.D. N.D. N.D. 
Tetrabromobiphenyl N.D. N.D. N.D. 
Pentabromobiphenyl N.D. N.D. N.D. 
Hexabromobiphenyl N.D. N.D. N.D. 
Heptabromobiphenyl N.D. N.D. N.D. 
Octabromobiphenyl N.D. N.D. N.D. 
Nonabromobiphenyl N.D. N.D. N.D. 
Decabromobiphenyl N.D. N.D. N.D. 
Polybrominated Diphenyl Ethers(PBDEs) 
Monobromodiphenyl ether N.D. N.D. N.D. 
Dibromodiphenyl ether N.D. N.D. N.D. 
Tribromodiphenyl ether N.D. N.D. N.D. 
Tetrabromodiphenyl ether N.D. N.D. N.D. 
Pentabromodiphenyl ether N.D. N.D. N.D. 
Hexabromodiphenyl ether N.D. N.D. N.D. 
Heptabromodiphenyl ether N.D. N.D. N.D. 
Octabromodiphenyl ether N.D. N.D. N.D. 
Nonabromodiphenyl ether N.D. N.D. N.D. 
Decabromodiphenyl ether N.D. N.D. N.D. 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.4 Sample No.5 Sample No.6 
Polybrominated Biphenyls(PBBs) 
Monobromobiphenyl N.D. N.D. N.D. 
Dibromobiphenyl N.D. N.D. N.D. 
Tribromobiphenyl N.D. N.D. N.D. 
Tetrabromobiphenyl N.D. N.D. N.D. 
Pentabromobiphenyl N.D. N.D. N.D. 
Hexabromobiphenyl N.D. N.D. N.D. 
Heptabromobiphenyl N.D. N.D. N.D. 
Octabromobiphenyl N.D. N.D. N.D. 
Nonabromobiphenyl N.D. N.D. N.D. 
Decabromobiphenyl N.D. N.D. N.D. 
Polybrominated Diphenyl Ethers(PBDEs) 
Monobromodiphenyl ether N.D. N.D. N.D. 
Dibromodiphenyl ether N.D. N.D. N.D. 
Tribromodiphenyl ether N.D. N.D. N.D. 
Tetrabromodiphenyl ether N.D. N.D. N.D. 
Pentabromodiphenyl ether N.D. N.D. N.D. 
Hexabromodiphenyl ether N.D. N.D. N.D. 
Heptabromodiphenyl ether N.D. N.D. N.D. 
Octabromodiphenyl ether N.D. N.D. N.D. 
Nonabromodiphenyl ether N.D. N.D. N.D. 
Decabromodiphenyl ether N.D. N.D. N.D. 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.7 Sample No.8 Sample No.10 
Polybrominated Biphenyls(PBBs) 
Monobromobiphenyl N.D. N.D. N.D. 
Dibromobiphenyl N.D. N.D. N.D. 
Tribromobiphenyl N.D. N.D. N.D. 
Tetrabromobiphenyl N.D. N.D. N.D. 
Pentabromobiphenyl N.D. N.D. N.D. 
Hexabromobiphenyl N.D. N.D. N.D. 
Heptabromobiphenyl N.D. N.D. N.D. 
Octabromobiphenyl N.D. N.D. N.D. 
Nonabromobiphenyl N.D. N.D. N.D. 
Decabromobiphenyl N.D. N.D. N.D. 
Polybrominated Diphenyl Ethers(PBDEs) 
Monobromodiphenyl ether N.D. N.D. N.D. 
Dibromodiphenyl ether N.D. N.D. N.D. 
Tribromodiphenyl ether N.D. N.D. N.D. 
Tetrabromodiphenyl ether N.D. N.D. N.D. 
Pentabromodiphenyl ether N.D. N.D. N.D. 
Hexabromodiphenyl ether N.D. N.D. N.D. 
Heptabromodiphenyl ether N.D. N.D. N.D. 
Octabromodiphenyl ether N.D. N.D. N.D. 
Nonabromodiphenyl ether N.D. N.D. N.D. 
Decabromodiphenyl ether N.D. N.D. N.D. 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.1 Sample No.2 Sample No.3 
Polycylic Aromatic Hydrocarbons(PAHs) 
Naphthalene N.D. N.D. N.D. 
Acenaphthylene N.D. N.D. N.D. 
Acenaphthene N.D. N.D. N.D. 
Fluorene N.D. N.D. N.D. 
Phenanthrene N.D. N.D. N.D. 
Anthracene N.D. N.D. N.D. 
Fluoranthene N.D. N.D. N.D. 
Pyrene N.D. N.D. N.D. 
Benzo[a]anthracene N.D. N.D. N.D. 
Chrysene N.D. N.D. N.D. 
Benzo[b]fluoranthene N.D. N.D. N.D. 
Benzo[k]fluoranthene N.D. N.D. N.D. 
Benzo[a]pyrene N.D. N.D. N.D. 
Indeno[1,2,3-cd]pyrene N.D. N.D. N.D. 
Dibenzo[a,h]anthracene N.D. N.D. N.D. 
Benzo[g,h,i]perylene N.D. N.D. N.D. 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.4 Sample No.5 Sample No.6 
Polycylic Aromatic Hydrocarbons(PAHs) 
Naphthalene N.D. N.D. N.D. 
Acenaphthylene N.D. N.D. N.D. 
Acenaphthene N.D. N.D. N.D. 
Fluorene N.D. N.D. N.D. 
Phenanthrene N.D. N.D. N.D. 
Anthracene N.D. N.D. N.D. 
Fluoranthene N.D. N.D. N.D. 
Pyrene N.D. N.D. N.D. 
Benzo[a]anthracene N.D. N.D. N.D. 
Chrysene N.D. N.D. N.D. 
Benzo[b]fluoranthene N.D. N.D. N.D. 
Benzo[k]fluoranthene N.D. N.D. N.D. 
Benzo[a]pyrene N.D. N.D. N.D. 
Indeno[1,2,3-cd]pyrene N.D. N.D. N.D. 
Dibenzo[a,h]anthracene N.D. N.D. N.D. 
Benzo[g,h,i]perylene N.D. N.D. N.D. 
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Test Result(s):     
 

Content 
Tested Item(s) 

Sample No.7 Sample No.8 Sample No.10 
Polycylic Aromatic Hydrocarbons(PAHs) 
Naphthalene N.D. 3.2 mg/kg   N.D. 
Acenaphthylene N.D. N.D. N.D. 
Acenaphthene N.D. N.D. N.D. 
Fluorene N.D. N.D. N.D. 
Phenanthrene N.D. N.D. N.D. 
Anthracene N.D. N.D. N.D. 
Fluoranthene N.D. N.D. N.D. 
Pyrene N.D. N.D. N.D. 
Benzo[a]anthracene N.D. N.D. N.D. 
Chrysene N.D. N.D. N.D. 
Benzo[b]fluoranthene N.D. N.D. N.D. 
Benzo[k]fluoranthene N.D. N.D. N.D. 
Benzo[a]pyrene N.D. N.D. N.D. 
Indeno[1,2,3-cd]pyrene N.D. N.D. N.D. 
Dibenzo[a,h]anthracene N.D. N.D. N.D. 
Benzo[g,h,i]perylene N.D. N.D. N.D. 

Note:   The samples had been dissolved totally tested for Lead, Cadmium, Mercury. 
-MDL = Method Detection Limit 

 -N.D. = Not Detected (<MDL) 
-mg/kg = ppm = parts per million 
-Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water extraction  
solution is less than 0.02 mg/kg with 50cm2 sample surface area used. 

Remark:1.According to the client’s statement, the material of sample No.1~9 in this report is the  
same as the sample No.1~9 in report No. RLSZE00118993, so the test result(s) are  
presented in reference to that one. 

2.According to the client’s statement, the material of sample No.10, 11 in this report is the  
same as the sample No.10, 11 in report No. RLSZE0011899301, so the test result(s) are  
presented in reference to that one. 
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Test Process: 
1. Test for Pb/Cd Content 
(1)IEC 62321:2008 Ed.1 Sec.8 

(2)IEC 62321:2008 Ed.1 Sec.9 

 
(3)IEC 62321:2008 Ed.1 Sec.10 

 

 
 
 
 
 
 
 
 
 
 

Weigh sample and place it in a 
microwave digestion vessel Add digestion reagent 

 

Digest sample in microwave 
digestion oven 

Filtration 

 

Dry Ashing/ 
Alkali Fusion/ 

Acid Dissolution 

Solution 

Analyzed by 
ICP-OES 

Make up with  
deionized water 

Residue 

Weigh sample and place it in a 
conical flask 

Add digestion reagent 
 

Digest the sample 

Filtration 

 

Dry Ashing/ 
Alkali Fusion/ 

Acid Dissolution 

Solution 

Analyzed by 
ICP-OES 

Make up with  
deionized water 

Residue 

Weigh sample and place it in a 
microwave digestion vessel Add digestion reagent 

 

Digest sample in microwave 
digestion oven 

Filtration 

 

Dry Ashing/ 
Alkali Fusion/ 

Acid Dissolution 

Solution 

Analyzed by 
ICP-OES 

Make up with  
deionized water 

Residue 
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2. Test for Hg Content 

 

3. Test for Chromium(Ⅵ) Content 
(1)IEC 62321:2008 Ed.1 Annex B 

   

(2)IEC 62321:2008 Ed.1 Annex C 

 
4. Test for PBBs/PBDEs Content 

 
 
 
 

Weigh sample and 
place it in a thimble 

Transfer the extract into a 
volumetric flask 

Make up with  
organic solvent 

Analyzed by GC-MS 

Extracted with  
organic solvent 

Concentrate the extract 

Select a test sample 
Measuring about 50±5cm2 

Adjust the pH value  
of the solution 

 
Add test solution Analyzed by UV-Vis 

Extracted with  
boiling water 

Filter and remove 
the sample 

Weigh sample and place  
it in a conical flask 

Add digestion solution 
 

Heat at 90-95℃ for 3 hours 

Add test solution Adjust the pH value 
of the solution 

Cool and filter  

Adjust the pH value 
of the solution 

Make up with  
deionized water 

Analyzed by UV-Vis  
 

Weigh sample and place it in a 
microwave digestion vessel Add digestion reagent 

 

Digest sample in microwave 
digestion oven 

Filtration 

 

Dry Ashing/ 
Alkali Fusion/ 

Acid Dissolution 

Solution 

Analyzed by 
ICP-OES 

Make up with  
deionized water 

Residue 
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5. Test for PFOS Content 

 
6. Test for TBBP-A Content 

 
 
7. Test for PAHs Content 

 
 
 
 
 
 

Weigh sample and 
place it in a thimble 

Transfer the extract into a 
volumetric flask 

Make up with  
organic solvent 

Analyzed by GC-MS 

Extracted with  
organic solvent 

Concentrate the extract 

Weigh sample and 
place it in a thimble 

Derivatization Make up with  
organic solvent 

Analyzed by GC-MS 

Extracted with  
organic solvent 

Concentrate the extract 

Weigh sample and 
place it in the glass tube 

Transfer the extract into a 
volumetric flask 

Make up with  
organic solvent 

Analyzed by LC-MS-MS 

Extracted with organic 
solvent in a ultrasonic 

equipment 
Concentrate the extract 
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Part No. 

YL-1861 YL-21K12 YL-2212L YL-2615 YL-3561 YL-4614 YL-6014 YL-6100 YL-8100   

YL-2112 YL-21K13 YL-2214 YL-2622 YL-4500 YL-4615 YL-6014L YL-6145 YL-8113   

YL-2112L YL-21K14 YL-2215 YL-2623 YL-4512 YL-4623 YL-6015 YL-6146 YL-8115   

YL-2113 YL-21K15 YL-2215L YL-2661 YL-4514 YL-4645 YL-6015L YL-8013 YL-8121   

YL-2113A YL-21K21 YL-2245 YL-3112 YL-4515 YL-4821 YL-6021 YL-8013L YL-8122   

YL-2113L YL-21K21L YL-2246 YL-3114 YL-4523 YL-4823 YL-6021L YL-8015 YL-8123   

YL-2121 YL-21K22 YL-223 YL-3412 YL-4535 YL-6012 YL-6022 YL-8021 YL-2300A   

YL-2121L YL-21K23 YL-2300 YL-3413 YL-4546 YL-6012L YL-6022L YL-8022 YL-2300B   

YL-2135 YL-21K35 YL-2361 YL-3415 YL-4600 YL-6013 YL-6023 YL-8023 YL-3413A   

YL-2161 YL-2212 YL-2600 YL-344 YL-4612 YL-6013L YL-6035 YL-8035 YL-2212LA   

YP-14 YP-23K YP-47 YC-01 YC-12G YC-13K YC-18L YC-45 YD-05 YD-18 

YP-04 YP-24 YP-48 YC-04 YC-12K YC-13L YC-18A YC-46 YD-06 YD-19 

YP-05 YP-24K YP-49 YC-05 YC-12L YC-13LG YC-19 YC-52 YD-07 YD-20 

YP-20 YP-24L YP-50 YC-05-1 YC-12T YC-13S YC-20 YC-53 YD-09 YD-21 

YP-21 YP-25 YP-51 YC-05A YC-12-01 YC-13W YC-20L YC-54 YD-10 YD-22 

YP-21K YP-26 YP-60 YC-06 YC-12GL YC-13F YC-20LR YC-55 YD-11 YD-23 

YP-21A YP-26A YP-60L YC-07W YC-13 YC-14 YC-21 YC-56 YD-12 YD-24 

YP-21S YP-26B YP-61 YC-08 YC-13A YC-14G YC-21A YC-58 YD-13 YD-25 

YP-21C YP-26C YP-62 YC-09 YC-13B YC-14L YC-22 YC-59 YD-14 YD-26 

YP-21T YP-30 YP-63 YC-10 YC-13BL YC-14GL YC-23 YC-72 YD-15 YD-27 

YP-21H YP-31 YP-71 YC-11 YC-13C YC-14S YC-24 YC-73 YD-16 YD-28 

YP-03H YP-34 YP-80 YC-12 YC-13D YC-15 YC-25 YC-77 YD-17 YD-29 

YP-22 YP-38 YP-81 YC-12A YC-13E YC-16 YC-25L YC-79 YD-17A YD-30 

YP-22K YP-45   YC-12C YC-13G YC-17 YC-35   YD-17B   

YP-23 YP-46   YC-12D YC-13H YC-18     YD-17L   
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Photo(s) of the sample(s) 

Sample No.1 

 

Sample No.2 

 

Sample No.3 

 

Sample No.4 

 

Sample No.5 

 

Sample No.6 
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RLSZE0011899302 RLSZE0011899302 

RLSZE0011899302 RLSZE0011899302 



 
Test Report 

 
Report No.:RLSZE0011899302                                            Page 15 of 15       

Photo(s) of the sample(s) 

Sample No.7 

 

Sample No.8 

 

Sample No.9 

 

Sample No.10 

 

Sample No.11 

 

Sample No.12 

 
*** End  of  report *** 

 
This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be  

altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written  

approval of CTI, this test report shall not be copied except in full and published as advertisement. 

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen 
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